
2

3

5

4

6

7.4

7

7.2

7.3

1.2

1

1.3

1.4

To order spare parts add and/or replace as stated below:
  
SPD- prefix added to part number(s)
-ZZ    replaced with finish code (see finish table)
-WW  replaced with -90 (light finish) or -96 (dark finish)
  

Ex: SPD-7-100463-PC or SPD-86030-96

To order spare parts add and/or replace as stated below:
  
SPD- prefix added to part number(s)
-ZZ    replaced with finish code (see finish table)
-WW  replaced with -90 (light finish) or -96 (dark finish)
  

Ex: SPD-7-100463-PC or SPD-86030-96

ITEM PART NO. DESCRIPTION QTY

1 7-100366-ZZ ASM, SPOUT, E5 VESSEL 1

1.2   880508-81 INSERT, RECT/RD 32 X 8MM, 1.2 GPM, 
PINK/GRAY 1

1.3   86118-90 SETSCREW M3 X 0.5 X 3.0 SCKT HD SS 1

1.4   86136-90 SETSCREW M5X0.8 X 5MM SCKT HD CONE PT 
SS 2

2 10671-ZZ BASE, SQ VESSEL/TUB SPOUT 1

3 6-200271 ASM, QC, VESSEL TUB SPOUT 1

4 11250-ZZ BASE RING, CONTEMP RND 1

5 87029-80 O-RING, 36.17 X 2.62 (-127) BUNA-N A70 1

6 11259-ZZ BONNET, STD HDL - RND 1

7 7-100582-ZZ ASM, SHV E5 SERIES HDL 1

7.2   86136-90 SETSCREW M5X0.8 X 5MM SCKT HD CONE PT 
SS 1

7.3   87321-80 O-RING Ø2.80 X 1.90 (NA) BUNA-N A70 1

7.4   10444-ZZ CAP, HANDLE SCRW 1

ADDITIONAL NOTES

TO-VE501-7_spd_221216Page 1 www.californiafaucets.com

®

Spare Parts Diagram Libretto
Single Handle Lavatory Wall Faucet Trim Only

TO-VE501-7

®   

BOM anchored on bottom right corner
Hide all unnecessary rows in BOM


	Sheet1
	Drawing View1


		2023-01-09T16:55:00-0800
	John Wojtaszek
	I am approving this document




